
 

 

 
 

MEMORANDUM OF UNDERSTANDING  
FOR THE CONSTRUCTION & OPERATION  

OF A NEW WASTEWATER COLLECTION SYSTEM AND  
SEWAGE TREATMENT PLANT 

 
Among 

 
THE TOWN OF TUXEDO AND  

THE TOWN OF TUXEDO ON BEHALF OF  
THE HAMLET OF TUXEDO SEWER DISTRICT AND  

 THE TUXEDO FARMS SEWER DISTRICT  
 

 and 
 

 THE TUXEDO FARMS LOCAL DEVELOPMENT CORPORATION 
 

and 
 

TUXEDO RESERVE OWNER, L.L.C.,  
 

and 
 

TUXEDO SEWAGE-WORKS CORP.  
   

 
This Memorandum of Understanding (the “Agreement”), dated April __, 2015, is made 

among the Town of Tuxedo, a body corporate and politic constituting a municipal corporation of 
the State of New York maintaining an office at 1 Temple Drive, Tuxedo, New York 10987, 
[...]
3.1.3 Hydraulic and Organic Load Capacity ........................................................... 6 
3.1.4 Unit Process Design ......................................................................................... 7 

3.1.4.1 WWTP Influent Piping ....................................................................................................... 7 
3.1.4.2 Headworks - Influent Screening and Grit Removal ........................................................... 7 
3.1.4.3 Flow Equalization Tanks ................................................................................................... 8 
3.1.4.3 Equalization Pumps ........................................................................................................... 8 
3.1.4.4 Aeration and Membrane Bioreactor .................................................................................. 9 
3.1.4.6 RAS / Anoxic / Swing Tank ................................................................................................14 
3.1.4.7 Ammonia Removal ............................................................................................................15 
3.1.4.8 Phosphorous Removal ......................................................................................................16 
3.1.4.9 Sanitary Disinfection ........................................................................................................17 
3.1.4.10  Sludge Handling Facilities ...............................................................................................17 
3.1.4.11  WWTP Discharge ...............................................................................................................19 
3.1.4.12  Supervisory Control and Data Acquisition (SCADA) .........................................................19 

4.0 CONSTRUCTION OPERATIONS .................................................................. 19 
5.0 OPERATION AND MAINTENANCE ............................................................. 19 
6.0 CONSTRUCTION COSTS ................................................................................ 19 
7.0 DESIGN SUMMARY ......................................................................................... 19 

 
TABLES 

 
Table 1.  Hydraulic Loading – Tuxedo Reserve ...............................................................3 
Table 2.    Hydraulic Loading – Town of Tuxedo ..............................................................4 
Table 3.    Influent Organic Loading ...................................................................................5 
Table 4.    Anticipated SPDES Permit Limits .....................................................................5 
Table 5. Design Capacity .................................................................................................6 
Table 6. Design Criteria Summary ................................................................................20 
 

Delaware Engineering, P.C.     i 



Tuxedo Reserve WWTP   Engineering Report  
 

 
FIGURES 

 
Figure 1.   Location Map 
Figure 2. Site Plan 
Figure 3. Conceptual WWTP Mechanical Plan – Main Floor Level 
Figure 4.  Conceptual WWTP Mechanical Plan – Lower Level 
Figure 5.  Tuxedo Reserve WWTP Process Schematic 
 
 

EXHIBITS 
 
Exhibit A Soil Borings and Preliminary Foundation Recommendations 
Exhibit B NYSDEC Correspondence on Anticipated SPDES Limits 
Exhibit C  Construction Cost Estimate  
 
 

APPENDICES 
 
Appendix A   Tuxedo Reserve PID SEQRA Findings Statement and Special Use Permit 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 

Delaware Engineering, P.C.     ii 



Tuxedo Reserve WWTP   Engineering Report  
 

1.0 INTRODUCTION 
 
1.1 Project Overview and History 
 
Tuxedo Reserve Owner, LLC, c/o Related Companies is developing Tuxedo Reserve, a 
residential and commercial Planned Integrated Development (PID) to be located in the 
Town of Tuxedo, New York. The project was initiated in 1989 with the submission of an 
application by R.H. Tuxedo Development, L.P. to the Town of Tuxedo and various 
modifications were made to size and character of the PID during project development. 
The Town acted as Lead Agency under the State Environmental Quality Review Act 
(SEQRA) for review of the Tuxedo Reserve PID, including its sewage infrastructure. A 
Final Environmental Impact Statement (FEIS) was issued in November 2003 and the 
Town issued a Lead Agency Findings Statement concurrently with a Special Permit on 
November 15, 2004.   
 
Under terms of the Special Permit, Tuxedo Reserve Owner, LLC must either fund 
construction of a new sewer plant with a capacity sufficient to treat the existing sewage 
flow from the Town of Tuxedo plus that of the residential Southern Tract of the planned 
development, or alternatively provide a connection to the Rockland County Sewer 
District No. 1. Black & Veatch, the previous engineer for the Tuxedo Reserve project, 
recommended construction of a new wastewater treatment plant (WWTP) as the 
preferred alternative and the Town of Tuxedo agreed with this recommendation. Copies 
of the Findings Statement and Special Permit are included in Appendix A. 
 
This engineering report will focus on the treatment of wastewater generated by both the 
Town of Tuxedo and the Tuxedo Reserve development. In 2007, Delaware Engineering 
completed a Basis of Design report for a WWTP with an annual average daily flow 
(ADF) of 500,000 gpd. The plant was designed to serve the entire proposed development 
as well as provide sanitary sewer service for the Town of Tuxedo. The 2007 design was 
based on a sequencing batch reactor (SBR) system followed by Continuous Backwash 
Upflow Sand Filters (CBUDS). Due to recent technological advancements and reduced 
costs, a MBR system is now a more cost effective treatment option than a SBR/CBUDS 
combination. Use of MBR technology will allow for effluent parameters meeting the 
capability of the SBR/CBUDS system with a decreased overall plant footprint.  
 
Additionally, the Owner has elected to construct a WWTP that will be built in phases as 
the Tuxedo Reserve project develops. The first phase is designed to provide treatment for 
all the wastewater generated by the Town of Tuxedo as well as Phases 1A and 1B of the 
Tuxedo Reserve development. The WWTP will be initially constructed to accept and 
treat a maximum monthly daily flow (MMDF) of 311,000 gpd while including provisions 
to facilitate future expansion to a capacity of 500,000 gpd at full buildout.  

Delaware Engineering, P.C.     1 



Tuxedo Reserve WWTP   Engineering Report  
 

1.1.1 Existing Utilities, Site Conditions and Location 
 
The Tuxedo Reserve WWTP will be constructed on two parcels of land currently owned 
by the Town of Tuxedo at the southern end of Contractors Road. A portion of the 
construction will occur on the Town’s existing treatment plant site (Tax Parcel 13-7-6.1, 
0.8 acres) with the remainder constructed on the adjacent southern parcel (Tax Parcel 13-
7-7, 1.0 acres). Potable water from the Town’s water system and electrical services are 
located within the general vicinity of the site and will serve the facility.  See Figure 1 for 
a site location map. 
 
Soil borings and a geotechnical report were conducted on the proposed site in 2007. This 
investigation and report show that the site has a soil bearing capacity of 4 kips/ft2 
provided that foundations for all structures are constructed below the “fill” noted on the 
soil borings, or on structural fill which extends below the “fill” depth.  See Exhibit A for 
details on soil borings and preliminary foundation recommendations at the project site.  
 
The proposed site has been filled since the geotechnical report was prepared. It is 
assumed that this fill was placed in an uncontrolled fashion and without removal of the 
organic materials at the fill/original contours interface.  As such, all areas which will have 
an impact on the Tuxedo Reserve WWTP will be excavated to the original contours lines, 
with all the organic materials removed prior to any structures being constructed.  
 
1.1.2 Proposed Conditions 
 
The first phase of the Tuxedo Reserve WWTP will be capable of treating 311,000 gpd of 
wastewater, with 100,000 gpd coming from the Town of Tuxedo and 209,000 gpd 
generated by the Tuxedo Reserve development. The facility will utilize membrane 
bioreactor (MBR) technology in lieu of the 2007 plan for a sequencing batch reactor 
followed by a sand filtration process. Note that the MBR process will provide 
significantly higher quality effluent than the anticipated SPDES permit will require. See 
Figure 2 for a Site Plan of the proposed Tuxedo Reserve WWTP. See Figures 3 and 4 for 
conceptual floor plans of the proposed facility. 
 
1.2 Regulatory and Design Standards 
 
This Engineering Report was prepared in conformation with applicable NYSDEC Design 
Standards and: 
 

 Recommended Standards for Wastewater Facilities - Great Lakes Upper Mississippi 
River Board of State Public Health & Environmental Managers, 2004 (Commonly 
referred to as Ten States Standards). 

Delaware Engineering, P.C.     2 



Tuxedo Reserve WWTP   Engineering Report  
 

In addition, recommendations in the following wastewater design manuals have been 
followed: 
 
 Wastewater Engineering: Treatment, Disposal and Reuse: 3rd Edition, Metcalf & 

Eddy, Inc, revised by G. Tchobanoglous and Franklin L. Barton, McGraw-Hill, Inc., 
New York, 1991. (Commonly referred to as Metcalf & Eddy). 
  

 Design of Municipal Wastewater Treatment Plants, WEF Manual of Practice No. 8, 
4th Edition, ASCE Manuals and Report of Engineering Practice No. 76, Water 
Environment Federation and American Society of Civil Engineers, 1998.  

 
2.0 PROCESS OVERVIEW  

 
2.1 Treatment Process 
 
The proposed Tuxedo WWTP design consists of a mechanical influent fine screens and 
grit removal followed by flow equalization.  This design utilizes a membrane bioreactor 
system (MBR) for the biological treatment and clarification requirements. The final 
effluent will be disinfected utilizing ultraviolet light, with the disinfected MBR effluent 
being discharged to the Ramapo River.  See Figure 5 for a Process Schematic. 
 
2.2 Hydraulic Loading, Solids Loadings and Anticipated SPDES Permit 
 
Table 1 lists the hydraulic loading characteristics for the Tuxedo Reserve WWTP from 
the Phase 1A and 1B components of the development. 
 

Table 1.  Hydraulic Loading – Tuxedo Reserve 
 

Use # of Units 

Flow/Unit (gpd) - '88 
DEC Standards with 
water saving devices 

(20% reduction) 

Total Flow (gpd 
on 30 day average 

basis) 

4 Bedroom Units 60 380 22,800 
3 Bedroom Units 308 320 98,560 
2 Bedroom Units 343 240 82,320 
1 Bedroom Units 20 120 2,400 

Commercial  30,000 SF 0.1 3,000 
Total Flow - Phase 1A and 1B 209,080 

 
 

Delaware Engineering, P.C.     3 



Tuxedo Reserve WWTP   Engineering Report  
 

 
Table 2.  Hydraulic Loading – Town of Tuxedo 

 

Year 
Annual Average 

Flow (ADF - 
gpd) 

Maximum 30 
Day Average 

Flow (MMDF - 
gpd) 

 Month of 
MMDF 

2009 24,000 34,000 October 2009 

2010 30,000 66,000 March 2010 

2011 47,000 94,000 March 2011 

2012 26,000 36,000  January 2012 
 
Based on the historical flows from 2009 to 2012, the Town of Tuxedo’s maximum 30 day 
flow was 94,000 gpd which occurred in March of 2011.  This number is suspect as the 
flow data has no flow recorded for multiple days followed by a very large daily flow 
number.  The second highest recorded 30 day average flow occurred in September 2011 
(Hurricane Irene) and was 71,000 gpd.  The Tuxedo Reserve WWTP will allocate 
100,000 gpd on a 30 day average basis for the Town.  This matches the Town’s current 
SPDES permit limit flow limit of 100,000 gpd on a 30 day average basis.  The initial 
design and projected permitted flows for the WWTP are as follows: 
 
WWTP Design Flows – Current Flows: 

1. Average Daily Flow (365 day average): 259,000 GPD 
2. Maximum Monthly Daily Flow (Maximum 30 Day Average - 1.2 X ADF): 

311,000 GPD  
3. Peak Daily Flow: 569,800 GPD (2.2 X ADF) 
4. Peak Hourly Flow: 854,700 GPD (3.3 X ADF) 

 
To accommodate full buildout of the Tuxedo Reserve development, the ultimate flows at 
the WWTP are assumed to be as follows: 
 
WWTP Design Flows – Full Buildout (note that these values are used only to the extent 
that buildout is considered in the initial construction and are subject to change during 
the future design of the buildout): 

1. Average Daily Flow: 500,000 GPD 
2. Peak Daily Flow: 1,100,000 GPD (2.2 X ADF) 
3. Peak Hourly Flow: 1,650,000 GPD (3.3 X ADF) 

 
Portions of the Tuxedo WWTP will be constructed for full buildout as noted within the 
pertinent sections of this report. 
 

Delaware Engineering, P.C.     4 



Tuxedo Reserve WWTP   Engineering Report  
 

Table 3.  Influent Organic Loading 
 

Parameter Average Influent Concentration 

BOD5  250 mg/L 

TSS 250 mg/L 

NH3 (as N) 35 mg/L 

Organic N (as N) 15 mg/L 

TKN (as N) 50 mg/L  

Phosphorous 8 mg/L 

 

See Exhibit B for a copy of NYSDEC correspondence regarding the anticipated SPDES 
permit limits.  
 

Table 4.  Anticipated SPDES Permit Limits 

Parameter Limit 
Flow  (30 day average) 311,000 gpd  
UOD (daily maximum) 65  mg/l 
Solids, Suspended  (7 day average) 45 mg/l 
Solids, Suspended  (30 day average) 30 mg/l 
Solids, Settleable  (daily maximum) 0.1 ml/l 
pH  (range) 6.0-9.0 
Nitrogen, Ammonia (as NH3) (daily maximum – June 1 to October 31) 5.0 mg/l  
Nitrogen, Ammonia (as NH3) (daily maximum – Nov. 1 to May 31) 10.0 mg/l  
Phosphorous, Total (as P) (30 day arithmetic mean) 1.0 mg/l 
Temperature  Monitor 
Coliform, Fecal  (30 day geometric mean) 200 / 100 ml 
Coliform, Fecal (7 day geometric mean) 400 / 100 ml 
Chlorine Residual (daily maximum) 0.1 mg/l 
Dissolved Oxygen (daily minimum) 4.0 mg/l 

 
 
3.0 CAPITAL PLAN 

 
3.1 Wastewater Treatment Plant 
 
3.1.1 Design Approach 
 
An evaluation of the requirements for each proposed unit process at the WWTP was 
conducted utilizing the hydraulic loadings, a detailed review of operating data for influent 
organic loadings and knowledge of the anticipated SPDES discharge parameters.  This 

Delaware Engineering, P.C.     5 



Tuxedo Reserve WWTP   Engineering Report  
 

review establishes design intent and capacity required to achieve SPDES compliance.  
The following unit processes were evaluated and selected as the optimal process for the 
Tuxedo Reserve WWTP: 
 

1. Influent Screening 
2. Grit Removal 
3. Flow Equalization and Pumping 
4. Biological Treatment System 
5. Chemical Feed Systems 
6. Sanitary Disinfection 
7. Sludge Handling Facilities 

 
3.1.2 Site Considerations 
 
The Tuxedo WWTP site slopes down from Contractors Road towards the Ramapo River.  
The site plan will take into consideration the sloped nature of the site and utilize this to 
the extent possible to allow for easily accessible dry-pit pumps, valves and 
appurtenances. The Base Flood Elevation at the site is 402’ and all components of the 
facility will be protected from damage in the event of a 100-year flood.  A portion of the 
WWTP site was historically delineated as a wetland.  Much of this wetland has been 
filled by an outside party and permitting/corrective actions are being addressed outside 
the scope of this report.  
 
3.1.3 Hydraulic and Organic Load Capacity 
 
The design flows for the Tuxedo WWTP are as follows: 
 
The capacity of each unit process is evaluated based on Average Annual Daily Flow 
(ADF), Maximum Monthly Daily Flow (MMDF), and/or Peak Hydraulic Flow (PHF).  
The process includes flow equalization which reduces the PHF conditions downstream of 
the equalization tanks.  The design flow conditions are represented in Table 5. 
 

Table 5.  Design Capacity 
 

Parameter Flow 

Annual Average Daily Flow (ADF)  259,000 gpd 

Maximum Monthly Daily Flow (MMDF) – Permitted Flow 311,000 gpd 
Peak Hydraulic Flow  (Before Equalization – peak hydraulic capacity of 
influent screening, grit removal and flow equalization) 854,700 gpd 

Peak Hydraulic Flow  (After Equalization – peak hydraulic capacity of  
MBR process, disinfection and post-aeration) 569,800 gpd 

Delaware Engineering, P.C.     6 



Tuxedo Reserve WWTP   Engineering Report  
 

In accordance with current regulatory standards and good engineering practice, each unit 
process requires a specific hydraulic design standard.  The overall plant capacity is then 
rated as the capacity of the unit process with the most restrictive design capacity.  The 
anticipated SPDES permit that sets the discharge value at 311,000 gpd is based on a 30 
day average flow (MMDF). In accordance with Table 2-8 of Metcalf & Eddy the 
maximum monthly daily flow (maximum 30 day average or MMDF) is 120% larger than 
the annual average daily flow (ADF).  As such, the Tuxedo WWTP is designed for an 
ADF of 259,000 GPD and an associated MMDF of 311,000 GPD.  The permitted flow is 
anticipated to be based on the MMDF and is 311,000 gpd. 
 
3.1.4 Unit Process Design 
 
The following narrative describes the illustrated unit process designs.   
 
3.1.4.1 WWTP Influent Piping 
 
The proposed wastewater collection system entering the facility will be a 12” gravity 
sewer. The influent piping will have a minimum slope not less than 0.3% and a minimum 
capacity of 2,100,000 gpd.  
 

Influent Piping Capacity Calculations – 12” PVC 
     
Q = 1.49 * A * R^(2/3) * S ^(1/2) / n Manning’s Equation   

n = 0.009   
d/D = 1   

A/D^2 = 0.785   
R/D = 0.25   

D =  1   
R = 0.25   
A = 0.79   
S = 0.004   

Q = 3.3 ft^3/sec 
Q = 1464 GPM 
Q = 2.11 MGD 

 
3.1.4.2 Headworks - Influent Screening and Grit Removal  
 
The Tuxedo Reserve WWTP will employ membrane bioreactors (MBRs), therefore fine 
screening is required to ensure that no debris enters the system that could damage the 
membranes.  Two (2) 3 mm mechanical fine screens will be provided to ensure that the 
facility can operate with one screen out of service. Each screen will be rated for a peak 
hydraulic flow of 854,700 gpd.  The screenings will be discharged to a trash bin for off-
site disposal.   

Delaware Engineering, P.C.     7 



Tuxedo Reserve WWTP   Engineering Report  
 

The WWTP will be equipped with a vortex style grit removal system will be rated for 
1.65 mgd and sized for full buildout of the facility. This system operates by funneling 
inorganic solids to the bottom of a vortex tank. The degritted wastewater will discharge 
from the grit chamber to the flow equalization tanks. The grit will be pumped from the 
bottom of grit chamber via a grit pump to a cyclone grit classifier. The dewatered grit 
will be transferred to a trash bin for off-site disposal. 
 
The screens and grit removal system will be housed in a dedicated room with odor 
control to alleviate any potential odor issues.   
 
3.1.4.3 Flow Equalization Tanks   
 
The WWTP will include flow equalization tanks with a storage capacity of 20% of the 
average daily flow. Under the current design ADF of 259,000 gpd, a minimum of 51,800 
gallons of equalization capacity will be provided.  To enhance operational flexibility, two 
basins will be provided with each providing a minimum capacity of 25,900 gallons.  
 
The equalization tanks will be aerated to ensure mixing and aeration of the wastewater 
stored within tank.  Regulatory standards require that 1.25 scfm / 1,000 gallons of storage 
be provided. Stainless steel course bubble diffusers and a blower sized for 65 scfm will 
be utilized for the mixing and aeration requirements of the equalization tank.  To ensure 
operation in the event of a failure of the equalization blower, the equalization air piping 
will be interconnected to the digester blowers and the equalization tank and the digesters 
will share a common redundant blower.   
 
Note that a portion of the equalization tanks needed for full buildout of the facility may 
serve as the foundation for the headworks building. Under this scenario, the equalization 
tanks required for the full buildout flow of 500,000 GPD would be constructed in the 
initial phase. At least two equalization tanks would provided, each with a minimum cap-
acity of 50,000 gallons, and the equalization blower size would be increased to 125 scfm. 
 
3.1.4.3 Equalization Pumps 
 
The Tuxedo Reserve WWTP will be equipped with flow equalization pumps capable of 
accommodating the maximum daily flow conditions of 569,800 gpd (peak flow after flow 
equalization).  A minimum of a duplex equalization pump system will be provided, with 
each pump rated for 569,800 gpd. Depending upon the turndown capabilities of the pump 
selected during final design, it is possible that a triplex station will be provided, with each 
pump rated for 284,900 gpd, To accommodate varying daily flows, the equalization 
pumps will utilize variable frequency drives to allow for feed rates into the plant that will 
be adjusted to reflect actual influent flow conditions. The control system will include a 

Delaware Engineering, P.C.     8 



Tuxedo Reserve WWTP   Engineering Report  
 

high level alarm that will override the preset flow rate and pace the pumps to 100% speed 
in the event the water level in the equalization tank exceeds a preset high level.  The 
equalization pumps will discharge to MBR swing tank(s). 
 
3.1.4.4 Aeration and Membrane Bioreactor  
 
The WWTP design utilizes a membrane bioreactor system (MBR) for removal of BOD, 
TSS, ammonia and phosphorous.  MBR technology was selected in lieu of the previously 
designed SBR/CBUDS system as the MBR is capable of producing equal quality effluent 
with a significantly decreased footprint and associated capital costs. The system allows 
for a much smaller footprint as clarification is achieved by drawing permeate (effluent) 
through the membrane and filtering out the solids portion of the mixed liquor. This 
removes the solids loading considerations required with gravity settling and allows for 
aeration basins to be operated at significantly higher mixed liquor concentrations.   
 
The oxygen requirements within an MBR system are provided in both the pre-aeration 
tanks and the air scour blowers within the MBR basin themselves. The Tuxedo Reserve 
WWTP is sized to carry the peak hydraulic and organic loading by utilizing two pre-
aeration basins and three membrane basins. Each membrane basin will be equipped with 
two flat plate membrane units. Each membrane unit will consist of 400 flat plate 
membranes with a total membrane surface area of approximately 6,400 ft2 per unit.   
 
Few design standards regarding membrane bioreactors have been established.  Delaware 
Engineering has completed multiple pilots and full scale projects utilizing MBR 
technology and has determined the following optimum membrane flux rates of the MBR 
system which is processing municipal waste only. 
 

 Flux rate under average daily flow conditions: 8-11 gal/day/ft2 
 Flux rate under peak daily flow conditions:  16-19 gal/day/ft2 
 

The proposed membrane units consist of a stacked system, with each membrane unit 
containing approximately 400 cartridges and each cartridge having approximately 16 ft2 
of surface area.  This equates to a flux rate at the permitted ADF of 6.7 gal/day/ft2 and a 
flux rate of 17.8 gal/day/ft2 for the peak flow with five units in service.   
 
The aeration system is sized to accommodate the projected maximum monthly daily flow 
of 311,000 gpd. The Tuxedo Reserve WWTP has the following aeration requirements at 
the maximum monthly daily flow. 
 
 
 

Delaware Engineering, P.C.     9 



Tuxedo Reserve WWTP   Engineering Report  
 

Aeration Requirement Calculations 
 

Flow  0.311 mgd 
BOD Loading 250 mg/l 
BOD Loading 648 lbs/day 
TKN  50 mg/l 
TKN Loading 130 lbs/day 
Oxygen Demand 1.5 lbs O2 / lb BOD 
AOR (BOD) = 973 lb O2 / Day 
AOR (TKN) = 4.6 lb O2 / lb (TKN) 
AOR (TKN) = 597 lbs O2 / Day 
Total AOR = 1,570 lbs O2 / Day 

 
To provide the required aeration, the Tuxedo Reserve WWTP will utilize two (2) MBR 